
Metropolitan Water Reclamation District of 
Greater Chicago 
Phosphorus Removal Feasibility Study 

Technical Memorandum A.1 
PHOSPHORUS REMOVAL 
OPTIMIZATION OPPORTUNITIES FOR 
THE KIRIE WATER RECLAMATION 
PLANT 

April 2022 

Illinois Design Firm Professional 

Registration No. 184.006021 





 

 

Metropolitan Water Reclamation District of Greater Chicago 
Phosphorus Removal Feasibility Study 

Technical Memorandum A.ͭ 
PHOSPHORUS REMOVAL OPTIMIZATION 
OPPORTUNITIES FOR THE KIRIE WATER 

RECLAMATION PLANT 

April ͮͬͮͮ 

 





TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP | PHOSPHORUS REMOVAL FEASIBILITY STUDY | MWRDGC 

APRIL 2022 | i 

pw://Carollo/Documents/IL/Metropolitan Water Reclamation District/Greater Chicago/200577-000000/03 Reports and Studies/02 Deliverables/TM A.1/TM A.1 
[...]
Section A.1.6 describes optimization and control techniques to support efficient and effective 

Bio P. 

Section A.1.7 discusses the potential unintended consequences of Bio P optimization. 

Section A.1.8 summarizes the conclusions and recommendations of the P removal optimization 

analysis for Kirie WRP. 

A.1.1.1   Purpose and Basis of P Removal Optimization Analysis

The newly reissued NPDES permit for the Kirie WRP requires a Phosphorus Removal Feasibility 

Study, which is consistent with the requirements in renewed permits for municipal dischargers 

throughout the State of Illinois. The basic scope elements of the Phosphorus Removal Feasibility 

Study as required in the NPDES permit are:  

• P source reduction assessment.

• P removal optimization opportunities analysis.

• P feasibility study to identify facilities and costs required to meet numeric permit limits

for effluent TP of 1.0 mg/L, 0.5 mg/L, and 0.1 mg/L on a monthly, seasonal, and annual

average basis.

As part of the optimization analysis portion of the Phosphorus Removal Feasibility Study, the 

NPDES permit calls for evaluation of specific phosphorus reduction measures, both for the 

influent and effluent, under Special Condition 24. The influent reduction measures are as follows, 

which were evaluated and discussed as part of Section A.1.3: 

• Evaluate the phosphorus reduction potential of users.

• Determine which sources have the greatest opportunity for reducing phosphorus (e.g.,

industrial, commercial, institutional, municipal, and others).

 Determine whether known sources (e.g., restaurant and food preparation) can

adopt phosphorus minimization and water conservation plans.

 Evaluate implementation of local limits on influent sources of excessive phosphorus.



MWRDGC | PHOSPHORUS REMOVAL FEASIBILITY STUDY | TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP 

A.1-4 | APRIL 2022

The effluent reduction measures include the following, which were evaluated, where applicable: 

• Adjust the solids retention time (SRT) for either nitrification, denitrification, or Bio P.

 See discussion herein (Section A.1.5) for an evaluation of SRT and available aeration

tank capacity to achieve full nitrification, while converting some portion to 

anaerobic to promote Bio P according to process simulation modeling. 

• Adjust aeration rates to reduce dissolved oxygen and promote simultaneous

nitrification-denitrification.

 This reduction measure was not specifically evaluated due to the results of full-scale

testing in combination with process modeling which demonstrated that 

simultaneous nitrification-denitrification is not necessary for Bio P. 

• Add baffles to existing units to improve microorganism conditions by creating divided

anaerobic, anoxic, and aerobic zones.

 See discussion herein (Section A.1.6) for an evaluation of the impact of baffles and

in turn, defined zones on promoting Bio P and their level of necessity. 

• Change aeration settings in plug flow basins by turning off air or mixers at the inlet side

of the basin system.

 See discussion herein (Section A.1.5) for an evaluation of the impact of strategically

cutting off aeration air to portions of the aeration tanks on promoting Bio P 

according to full-scale testing results. 

• Minimize the impact on recycle streams by improving aeration within holding tanks.

 This reduction measure was not specifically evaluated as Kirie WRPbiosolids are

sent offsite and handled at Egan WRP. As a result, no recycle streams are handled at 

Kirie WRP. 

• Reconfigure flow through existing basins to enhance biological nutrient removal.

 This reduction measure was not specifically evaluated due to full-scale testing

demonstrating that the existing flow path is acceptable to support Bio P and does 

not require adjustment. 

• Increase VFAs for Bio P.

 See discussion herein (Section A.1.5) for an evaluation of the historical influent

Carbon:TP ratio and its sufficiency to support Bio P. 

In addition to satisfying the NPDES requirement to prepare a Phosphorus Removal Feasibility 

Study, the District wishes to assess the required modifications and costs associated with 

increasingly more stringent numeric limits for TP. Understanding the required plant 

modifications and the costs associated with optimization and compliance over a range of 

numeric effluent TP limits allows the District to better plan for and manage potential future 

impacts. The District also seeks to understand the ramifications of unintended consequences of 

P removal. 



TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP | PHOSPHORUS REMOVAL FEASIBILITY STUDY | MWRDGC 

APRIL 2022 | A.1-5 

Optimization of Existing Facilities 

For purposes of this TM, optimization has been defined as the anticipated effluent TP removal 

that can be achieved using the existing Kirie WRP processes and equipment through operational 

adjustments and minor facility modifications. Simply put; optimization suggests the District will 

do the best it can with what it has at the Kirie WRP. Therefore, optimization strategies are 

focused on the Bio P process generally consistent with the current WRP operations.  

Chemical phosphorus removal (Chem P) was not considered for optimization because there are 

no numeric TP limits being targeted as part of the optimization measures; effluent P reduction is 

only a goal. As Chem P will increase the cost of treatment it is evaluated only as part of the 

feasibility study where Bio P is incapable of reaching the anticipated numeric limits or as required 

for treatment of peak flows and loads or for process reliability and redundancy. Similarly, high-

rate treatment processes and other methods that require significant capital improvement or will 

significantly increase O&M costs were not evaluated as part of optimization. 

Optimization at Existing Flows and Loads 

The design average flow (DAF) of the Kirie WRP is 52.0 million gallons per day (mgd). An 

optimization analysis was performed at the current average annual day flow (AADF) of 35.8 mgd. 

Current flows as opposed to design flows were used in the optimization analysis because 

significant additional future flow is not anticipated at Kirie WRP in the near term.  

Optimization to Achieve Approximately 1.0 mg/L TP 

In general, with the appropriate influent wastewater characteristics and plant configuration, 

Carollo often finds that existing biological nutrient removal (BNR) activated sludge plants 

designed for nitrification can achieve a 30-day average effluent TP of approximately 1.0 mg/L 

through operational optimization of Bio P. Therefore, the optimization strategies in this TM 

were developed with a goal of approximately 1.0 mg/L TP in mind. Under some operational 

conditions the optimized plant may perform better than 1.0 mg/L effluent TP and under some 

operational conditions the optimized plant may exceed 1.0 mg/L effluent TP.  

A.1.1.2   Specific Objectives

The specific objectives of this TM are to: 

• Evaluate the potential impact of influent P reduction measures for industrial dischargers

contributing to the Kirie WRP.

• Evaluate operational adjustments and minor facility modifications to optimize effluent P

removal using existing processes and equipment at the Kirie WRP.

• Evaluate potential unintended consequences associated with P removal optimization at

the Kirie WRP.



MWRDGC | PHOSPHORUS REMOVAL FEASIBILITY STUDY | TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP 

A.1-6 | APRIL 2022

A.1.2   Background

The following sections provide a summary of the existing Kirie WRP, review of Bio P testing at 

the Kirie WRP, and effluent TP performance before and after Bio P testing. 

A.1.2.1   Summary of Existing Kirie WRP

NPDES Permit No. IL0047741, Kirie WRP establishes a DAF of 52.0 mgd and design maximum 

flow (DMF) of 110 mgd. Figure A.1.2 illustrates the process flow diagram for the Kirie WRP. The 

unit processes at Kirie WRP include: 

• Primary Screening (Debris Baskets, Coarse Screens, Fine Screens).

• Grit Removal.

• 1st Stage Aeration.

• 1st Stage Settling.

• 2nd Stage Aeration (currently operated as pass-through).

• 2nd Stage Settling.

• Tertiary Filtration.

• Disinfection.

• Post-Aeration.

The Kirie WRP was designed as a two-stage nitrification facility with the 1st stage activated 

sludge aeration tanks and clarifiers (Battery A) configured for 5 Day Biological Oxygen Demand 

(BOD₅) removal and the 2nd stage activated sludge aeration tanks and clarifiers (Battery B) 

configured for nitrification. At present, the 2nd stage aeration tanks (Battery B) at the Kirie WRP 

are not operated as aeration basins, as both BOD5 removal and nitrification to meet the 

respective permit limits are accomplished in the 1st stage aeration tanks via SRT management. 

Therefore, the 2nd stage aeration tanks are used to convey the secondary effluent from 

Battery A to the 2nd stage settling tanks for additional polishing. Historically, the polished 

secondary effluent has met the effluent total suspended solids (TSS) criteria. Therefore, the 

tertiary filters at the Kirie WRP are no longer in service, and the flow is bypassed directly to the 

disinfection/post-aeration facility. Treated effluent is discharged to Higgins Creek. Waste 

activated sludge (WAS) is transported via a dedicated pipeline for processing at the Egan WRP.  

The aeration tanks in both Battery A and Battery B are configured as 3 pass aeration basins 

originally designed for BOD5 removal and nitrification with all three passes aerated.  



TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP | PHOSPHORUS REMOVAL FEASIBILITY STUDY | MWRDGC 

APRIL 2022 | A.1-7 

Figure A.1.2 Process Flow Diagram for Kirie WRP  



MWRDGC | PHOSPHORUS REMOVAL FEASIBILITY STUDY | TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP 

A.1-8 | APRIL 2022

A summary of existing process equipment and infrastructure at the Kirie WRP is presented in 

Table A.1.1. 

Table A.1.1 Summary of Existing Process Equipment and Infrastructure at the Kirie WRP 

Process 
Number of 

Units Type Capacity/Dimensions 

Debris Removal 2 Basket 6.5 ft L x 6.8 ft W x 15 ft H 

Coarse Screens 2 - 6 ft W, 3 in. clear opening 

Raw Sewage Pumps 6 Centrifugal 
3 at 38 mgd at 190 ft TDH, 

2,250 hp motor; 3 at 56 mgd at 
190 ft TDH, 2,250 hp motor  

Fine Screens 4 Multi-Rake 8 ft W, 3/16 in. clear opening 

Grit Tanks 3 
Gravity 

Detritus Tanks 
55 ft L x 55 ft W x 4 ft 6 in. water 

depth 

Blowers 5 Single Stage Centrifugal 37,770 scfm; 2,500 hp 

Aeration Tanks 12 
Conventional or Step 

Feed, Three-Pass 
1st & 2nd Stage – 6 ea at 250 ft L x 

25.5 ft W x 16 ft water depth 

Return Sludge 
Pumps 

36 Air Lift 
1st & 2nd Stage – 18 ea at 24 in. 

Dia., 40 mgd per stage 

Settling Tanks 12 Circular 
1st & 2nd Stage – 6 ea at 153 ft 

Dia., 15 ft water depth 

Scum Pumps 4 Positive Displacement 25 gpm, 5 hp motor 

Low Lift Pumps 5 Centrifugal 
30,000 gpm at 35 ft TDH, 350 hp 

motor 

Filters 12 
Dual Media-Anthracite 

and Sand 
2 beds ea at 54 ft L x 13.5 ft W x 

12.5 ft water depth 

Sodium 
Hypochlorite Feed 
Pumps 

10 Positive Displacement 

8 diaphragm – variable rate up to 
75 gph 

2 peristaltic – variable rate up to 
158.5 gph 

Chlorine Contact 
Chambers 

2 Eight-pass 
each pass 64 ft 2 in. L x 15.5 ft W x 

13 ft 8 in. water depth 

Sodium Bisulfite 
Feed Pumps 

2 Positive Displacement variable rate up to 15.58 gph 

Post Aeration Tank 2 2 cells each 
each cell 61.5 ft L x 18 ft W x 13 ft 

7 in. water depth 

Abbreviations: 
D Depth gpm gallons per minute L Length 
Dia diameter H Height scfm standard cubic feet per minute 
ft feet  hp horsepower TDH total dynamic head 
gph gallons per hour  in.  inches W Width 



TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP | PHOSPHORUS REMOVAL FEASIBILITY STUDY | MWRDGC 

APRIL 2022 | A.1-9 

A.1.2.2   Review of Bio P Testing at Kirie WRP

The District started conducting full-scale Bio P testing at Kirie WRP in April 2015. The objective 

of the testing was to evaluate the potential for Bio P using existing infrastructure at Kirie WRP 

and to assess unaerated zone mixing requirements. The testing was divided into the following 

phases:  

• Phase IA – Baseline testing to establish effluent TP performance without operational

adjustments using the nitrifying BNR plant configuration of the 1st stage aeration tanks.

• Phase IB – Isolated Bio P testing in one aeration tank to evaluate P removal potential by

turning off aeration air in the first 1/3 of the first pass. Using periodic air bump mixing of

the anaerobic zone.

• Phase II – Evaluate the performance of Bio P by adding baffle walls in the first 2/3 and

large bubble mixers in the first 1/3 of the first pass of the two aeration tanks to provide

isolated and mixed anaerobic zones. Supplemental testing of the overall plant

performance by running two aeration tanks in Bio P mode described above and turning

off the air to the diffusers in the first 1/3 of the first pass of the remaining 4 aeration

tanks.

During Phase IB and supplemental testing of aeration tanks 1-4 in Phase II, the anaerobic zones 

of the 1st stage aeration tanks were mixed using periodic aeration air bumping1. During Phase II 

temporary wood baffle walls were installed in aeration tanks 5 and 6 at approximately 1/3 and 2/3 

of the first pass to create a defined anaerobic zone and followed by a swing zone (operated as 

anaerobic) and encourage sludge settling and fermentation in the first zone. Large bubble 

mixing devices were installed in the first 1/3 of the first pass of the two test aeration tanks. While 

testing has been completed, operation in the temporary Bio P mode is still ongoing in 2021. 

Certain operational modifications have been made, those being the removal of the temporary 

baffle walls in aeration tank 6 due to failure and converting operation of the swing zones in 

aeration tanks 5 and 6 from anaerobic to exclusively aerobic mode due to plugging of the 

ceramic plate diffusers. The wooden baffle walls were not reinstalled since permanent baffle 

walls will be installed to meet the upcoming 1.0 mg/L permit limit. Despite this change, effluent 

TP concentrations are in line with treatment levels achieved during Bio P testing, as highlighted 

in the following section, and continue to demonstrate improved removal of TP from the final 

effluent at Kirie WRP.  

A.1.2.3   Effluent TP Performance Before and After Bio P Testing

Figure A.1.3 presents historical performance data on influent and effluent TP concentrations 

from 2014 through 2017 at the Kirie WRP. During this time period, influent TP ranged from about 

3 to 6 mg/L with minimum and maximum values of approximately 1 mg/L and 13 mg/L, 

respectively. The average influent TP concentration was approximately 3.8 mg/L. During this 

time period, effluent TP ranged from about 0.2 to 2.0 mg/L with minimum and maximum values 

of approximately 0.1 mg/L and 2.1 mg/L, respectively. The average effluent TP concentration 

was approximately 0.74 mg/L.  

1 Air bump mixing is turning on aeration intermittently for physical mixing versus aeration to diffuse 
oxygen for biological treatment. 



MWRDGC | PHOSPHORUS REMOVAL FEASIBILITY STUDY | TM A.1 PHOSPHORUS REMOVAL OPTIMIZATION OPPORTUNITIES FOR THE KIRIE WRP 

A.1-10 | APRIL 2022  

 

Figure A.1.3 Kirie WRP Historical TP Concentrations and Bio P Testing Program 

Prior to Bio P testing from January 2014 through April 2015, the influent TP concentration 

averaged approximately 4 mg/L with an effluent concentration of approximately 1.2 mg/L. This 

indicates that baseline P removal in the unmodified aeration tanks and channels was 

approximately 70 percent.  

The initial phase of testing with 2 test aeration tanks online, each with 2/3 of the first pass 